REPAIR PARTS

20" ROTARY LAWN MOWER - - MODEL NO. B102WC




REPAL . . ARTS

}

o

20" ROTARY LAWN MOWER - - MODEL NO. B102WC

KEY PART
NO. NO.

86902
850880X479
84676X479
103672X
63601
58714
85827
86261
851464
85723
851670
750097
850733X004
128638
51793
54583
81283
750655
81957X419
81958X479
87093
87439X004
48138
751592
86912X396
86913X396
55187
63124
850904
84920
88348
850855X004
87877
85021X004
62335

WWOLWWWRINMNINDNNOMNDNNDN & b b bt b ek cr
#WN—*O(D(n\IO)U'I-h(a)'N-*O(OW\I(DUI&CDN—‘O(DO)\IO)UI-DAO)N—‘

w
[$))

DESCRIPTION

Control Bar

Upper Handle

Lower Handle

Rope Guide

Locknut 1/4-20

Handle Boit

Cable Clip

Machine Screw 1/4-20 x 2-1/8
Throttle Control

Washer

Engine Zone Control Cable

Hex Washer Head Screw #10-24 x 1/2
Up-Stop Bracket

Wing Nut

Hairpin Cotter

Hex Tapping Screw 1/4-20 x 1/2
Self Tapping Screw #10-24 x 3/8
Hinge Rod

Back Plate

Side Baffle

Rear Skirt

Backing Strip

Rear Door Assembly Kit (Includes Key No. 18)
Locknut 3/8-16

Handle Bracket Assembly (Left)
Handle Bracket Assembly (Right)
Screw 5/16-18 x 3/4

Locknut 5/16-18

Whee! Adjusting Bracket

Spacer

Flat Washer

Selector Spring

Selector Knob

Axle Arm Assembly

Belleville Washer

S

KEY PART

NO.

36
37
38
39
40
41
42

NO.

84921
800220
52160
85179
800090
61528
74316
54583 -
53066
850999
107339X
61537
750330
130414
851084
850263
851074
850972
851514
69485
103251X
83816
111190X
128013
751446

801705
850988
850987
128077
128253
130264
130265

DESCRIPTION

Shoulder Bolt 3/8-16
Wheel Assembly
Washer

Retainer Clip
Hubcap

~ Flat Head Machine Screw 1/4-20 x 3/4

Flat Washer
Hex Tapping Screw 1/4-20 x 1/2
Hex Head Bolt 5/16-18 x 5/8
Hex Head Thread Rolling Screw 3/8-16 x 2
Danger Decal
Washer
Front Baffle
Housing Assembly (Includes Key No. 46)
Hex Head Screw 3/8-24 x 2-1/4 Gr. 8
Helical Lockwasher
Hardened Washer
20" Blade
Blade Adapter
*Screw #8-32 x 3/8
Muffler Deflector
Screw #10x 5/8
* Cable Clamp
Grass Bag
Catcher Frame
MA36 Clipping Deflector
Not Included with Lawn Mower)
* Engine - Briggs & Stratton Model No. 121702
Engine Spacer
Engine Spacer Bushing
Operator’s Manual (English)
Operator's Manual (French)
Repair Parts Manual (English)
Repair Parts Manual (French)

*These parts must be purchased through an authorized Briggs & Stratton dealer.



